
AMITY PART NO. CAMSO PART NO. DESCRIPTION

S311079 105023915 NUT, LOCK (USES TOOL 2P-0021)

S311080 105023916 WASHER, LOCK

S311081 224091351 WASHER, FLAT, 21.4X42X5 MM

S311082 674012700 WASHER, TONGUE

S311083 761301665 BOLT, HEX FLG., M6X16 CI 10.9

S311084 2A-0921-100SP AXLE, MID-ROLLER

S311085 2A-1064-100 BEARING SERVICE SET, INNER

S311086 2A-1065-100 BEARING SERVICE SET, OUTER

S311087 2A-1066-100 BEARING SERVICE SET

S311088 2A-1067-100 BEARING SERVICE SET

S311089 2B-0115 BUSHING,  140X145X100 MM LONG

S311090 2B-0116 BUSHING, 80X85X60 MM THK

S311091 2B-0117 BUSHING, 60X65X60 MM THK

S311092 2B-0118 BUSHING

S311093 2B-0119 BUSHING, PT, 70X75X80 MM LONG

S311094 2B-0133 BUSHING, OILTITE

S311095 2C-0008 SPACER, FLANGED

S311096 2C-0196 COVER, IDLER HUB

S311097 2C-0387 PLATE, LOCK

S311098 2C-1327 COVER, END

S311099 2C-1334 RING, THRUST, 70.3 MM ID

S311100 2C-1335 PLATE, END

S311101 2C-2023-100 WASHER, THRUST, 50 MM

S311102 2C-2024-100 SPACER, FLG., M20

S311103 2C-2030 RING, BACK UP

S311104 2C-2032 WASHER, THRUST, 60 MM

S311105 2C-2033 WASHER, THRUST, 60 MM

S311106 2C-2046-100 AXLE, CARRIER ROLLER

S311107 2C-2080-100 WASHER, TONGUE

S311108 2C-2157-101 DEFLECTOR

S311109 2C-2255-100 SCREW, COMPRESSION, M24X3X240

S311110 2C-2262-100 SPACER

S311111 2F-0001 BOLT, HEX FLG., M12X30 CI 10.9

S311112 2F-0005 BOLT, HEX, M12X30 CI 10.9

S311113 2F-0065 WASHER, FLAT, M16

S311114 2F-0087 BOLT, HEX, M16X50 CL 10.9

S311115 2F-0158 BOLT, HEX, M20X70 CL 10.9

S311116 2F-0181 BOLT, HEX, M24X70 CI 10.9

S311117 2F-0188 SCREW, SET, SPECIAL, 1-1/8 X85 MM

S311118 2F-0246 NUT, LOCK (USES TOOL 2P-0022)

S311119 2F-0247 WASHER, LOCK

S311120 2F-0265 WASHER, M12

S311121 2F-0307 BOLT, SOCKET HD.,  M12X25 CI 10.9

S311122 2F-0322 WASHER, FLAT

S311123 2F-0323 BOLT, HEX, M20X50 CI 10.9

CAMSO SERVICE PARTS

63



AMITY PART NO. CAMSO PART NO. DESCRIPTION

S311124 2H-0159 PLUG

S311125 2J-0017 SEAL, MECHANICAL FACE

S311126 2J-0023 O-RING

S311127 2J-0026 SEAL, MECHANICAL FACE, 127 MM ID

S311128 2J-0090 SEAL, MECHANICAL FACE, 88 MM SQ

S311129 2J-0116 SEAL, SCRAPER, 50X62X7 MM THK

S311130 2J-0117 SEAL, SCRAPER, 60X74X8 MM THK

S311131 2J-0118 BUSHING, 80X94X8 MM THK

S311132 2J-0119 SEAL, SCRAPER, 140-160-10 MM THICK

S311133 2J-0120 SEAL, GREASE

S311134 2J-0141 O-RING

S311135 2M-0024 CAP, HUB

S311136 2P-0021-100 TOOL, LOCK NUT

S311137 2P-0022-100 TOOL, LOCK NUT

S311138 2S-0350-000 PIN, MOUNTING

S311139 2S-0351-000 PIN, MOUNTING

S311140 2S-0352-000 PIN, MOUNTING

S311141 2S-0424-000 PIN, TENSIONER

S311142 2S-0429-101SP SUPPORT, HEAD

S311143 2S-0432-001SP CAP, LOCKING

S311144 2C-2034-100 WASHER, THRUST 140MM FOR 5.5  STRAIGHT PIN

S311145 2A-0991-100 STABILIZER ASSY., 24

S311146 2C-2049-100 CAP, END FOR 140 MM

S311147 3F-0041 NUT, JAM 1 -14 UNC GR 8

S311148 2F-0107 BOLT, HEX, M20X60 CI 10.9

S311149 3F-0040 BOLT, HEX, 4 X1 -4 UNC GR 8

CAMSO SERVICE PARTS (CONTINUED)

64


